


Year/Month

1

FIG 001 BUCKET P 2019/04

KEY NO. PART NO. DESCRIPSTION SPEC. | QTY. |EFFECTIVE DATH REMARKS
0011001 |85814001001GB  [LOADER BUCKET COMP 1




FIG 002
TX47

QUICK ATTACHMENT ASS'Y

P1

Year / Month

2019 /04




FIG 004 QUICK ATTACHMENT ASSEMBLY | p1 | YearMonth

KEY NO. PART NO. DESCRIPSTION SPEC. QTY. |EFFECTIVE DATE REMARKS
0021 000185252005000 QUICK ATTACH ASS'Y 1

002|001 [81452005100G8_|QUICKATTACHCOMP | | NN

o020t fovszonsooce _avic Y
0021 0031V2013610035 BOLT, HEX M10X35 2

0021004 |1V2013616025 BOLT, HEX M16X25 2

0021 005|V4011600160 WASHER, SPRING M16 2

0021 0061|V4111600160 WASHER, PLAIN M16 2

002 ] 007 [86002006104GB |LEVER COMP, LINKLH 1

0021008186002006133 PLATE, CONNECT 2

0021 009186002006140 PLATE, SPRING 2

0021010186002006162 SPRING, LINK D5.0 2

0021011186002006170 WASHER, SPRING 3.0T 2

00210121Vv5801408028 PIN, SPRING D8X28 2

0021013186002006150 PIN, LINK D30 2

002 | 014 |86002007104GB |LEVER COMP, LINKRH 1

0021 015186002008010 COVER, HANDLE 2




Year / Month

2019/04

P1

MOUNTING FRAME ASS'Y

FIG 003

TX47




Fc00d MOUNTING FRAME ASSEMBLY | pi Y;g;’g‘;;;j“
KEY NO. PART NO. DESCRIPSTION SPEC. QTY. |EFFECTIVE DATE REMARKS
0031001(85231002004GB |MOUNTING FRAME COMP RH 1

003 | 002 [85231001004GB__|MOUNTING FRAME COMPLH 1

009002 6523100100468 WWOUNTNGFRAVECOWPLH | | [
0031004|85711004001GB |REAR FRAME COMP LH 1
003]005(85231006202GB |BRACKET COMP,GRILL GUARD 1

0031006 |85231006100GB |GRILL GUARD COMP 1

003|007 185401006062 LEVER BOLT 2
0031]008|Vv2183610035 BOLT, HEX/SP M10X35 2
0031009(85402003130 UNUT M10 2
0031010|85201003001GB |CROSSBAR COMP 1 < Accessory>
0031]0111Vv2014614080 BOLT, HEX M14X80 8
0031]0121Vv4011600140 WASHER, SPRING M14 12
003]0131V2014616045 BOLT, HEX M16X45 4

0031|014 1V3043600160 NUT, HEX/2 M16 4
003]0151Vv4011600160 WASHER, SPRING M16 4

003|016 1V2014612040 BOLT, HEX M12X40 14
003]0171Vv4011600120 WASHER, SPRING M12 18
0031]0181V3043600120 NUT, HEX/2 M12 10
0031]0191Vv2014612180 BOLT, HEX M12X180 4
0031]0201V2014614030 BOLT, HEX M14X30 4




FIG 004
TX47

BOOM ASS'Y

P1

Year / Month

2019 /04




Year/Month

FIG 00 BOOM ASSEMBLY P1 2019/04

KEY NO. PART NO. DESCRIPSTION SPEC. QTY. |EFFECTIVE DATE] REMARKS
0041001 |85252002001SR  |BOOM COMP 1

0041 002 |186002003401 PIN ASS'Y(25X131) D25 4

0041 003 1857020042018R  [LINKA @@ @@ o2z o
0041 004 |V2014610055 BOLT, HEX M10X55 8

0041 005 185402003130 UNUT M10 8

004 | 006 185902003611SR _ [PLATE LINK @ @@ 2 ol I
0041007 185902003601SR |PLATECOMP LINK 90T ... 2 o
004 | 008 186002003502 PIN ASS'Y(25X106) D25 4

004 | 009 181102003400 PIN ASS'Y(25X116) D25 4

004 1010181202000150  |BOLT,CUPHEAD | MIOX30) 4 |
0041 011185402003130 UNUT M10 4




FIG 005
TX47

POST ASSEMBLY

P1

Year / Month

2019 /04




Year/Month

FIG 005 POST ASSEMBLY P1 2019/04

KEY NO. PART NO. DESCRIPSTION SPEC. QTY. |EFFECTIVE DATE REMARKS
0051001 [85252001100SR  |POST COMP RH 1

0051002 1852520010008R  (POSTCOMPLH | | .. [

i P Eeod oSSBT - e
0051004 [V2014610055 BOLT, HEX M10X55 4

005 005 (85402003130 UNUT M10 4

005006 81102003320 PIN, HANDLE 2 < Accessory
0051007 (14215020020 PIN, LINK 2




FIG 006
TX47

STAND & SAFETY BAR

P1

Year / Month

2019/04




FIG 006 STAND & SAFETY BAR py | YearMonth

2019/04
KEY NO. PART NO. DESCRIPSTION SPEC. QTY. |EFFECTIVE DATEf REMARKS
006|001 185812004110SR  |PIPE, STAND 0X50X4.0 2
006 | 002[860020041305R _[FOOT, STAND 60T |2 |
008|002 |900020041305%._|FO0T.STA L0 A A A—
006 | 004 | V5601600010 PIN, SNAP 10 4
006 | 005 85402003130 UNUT M10 4
006 | 006 |V2014610080 BOLT, HEX M10X80 4




FIG 007
TX47

LOADER VALVE

P1

Year / Month

2019/04

Loader V/V




Year/Month
FIG 007 LOADER VALVE py [ YoarMont
KEY NO. PART NO. DESCRIPSTION SPEC. QTY. |EFFECTIVE DATEl REMARKS
007|001 185903005050 SEAL , BONDED 4
007 02 [a7603000060 _[UNION, Pr3-pTaE | o
07 (007603000060 [UNION % L. N I




FIG 008
TX47

HYDRAULIC PIPING ASSEMBLY

P1

Year / Month

2019 /04




Year/Month

FIG 00 HYDRAULIC PIPING ASSEMBLY [ p1 | Yoarilon
KEY NO. PART NO. DESCRIPSTION SPEC. QTY. |EFFECTIVE DATEl REMARKS
008 | 001185233001001GB__[CYLINDER ASSY , BUCKET LH 1
0081002 185233002001GB__[CYLINDER ASSY , BUCKET RH 1
008].003]85233003002GB__[CYLINDER ASSY , BOOM 2
008.004 (86003000292 STUD , BUCKET D12 1
0081005 /86603000301 GUIDE , BUCKET D15.9X1.6T 1
008 1.006 V2013610030 BOLT .HEX M10X30 1
0081007 1Vv3043600100 NUT , HEX M10 1
0081.008|Vv3043600120 NUT , HEX M12 2
008 ].009 185253009000 PIPE ASSY , BUCKET RALLBACK 1
008).010 (85253008000 PIPE ASSY , BUCKET DUMP
0081.011.(85253007000 PIPE ASSY , BOOM DOWN 1
0081.012.185253006000 PIPE ASSY , BOOM UP

0081.013]86502000060 BRACKET B 3.2T 4
0081014 186502000070 BRACKET C 3.2T 1
0081.015]Vv2183608040 BOLT . HEX M8X40 11
0081016 ]86803009010SR___[COVER , PIPE 1
008.017 136313530021 ADAPTOR 8
0081.018186003004010 HOSE ASSY ., 390.90° HYD PE3/8 2
0081.019186003004020 HOSE ASSY, 450 90° HYD PF3/8 2
008].020186503000360 HOSE ASSY ,510 90° HYD PF3/8 1
008].021186403000371 HOSE ASSY, 670 90° HYD PF3/8 1
008).022 186003004051 HOSE ASSY, 980 _90° HYD PF3/8 1
008).023 86003004072 HOSE ASSY , 1000 PF3/8 1
0081024 181113009910 HYD, HOSE 1550 PF3/8-M14____ 4
0081.0251V7740010601 NIPPLE PT3/8 4
008 ].026 185813000450 HOSE COVER L=1000 1
0081.027116751850222 ELBOW , PF3/8-PT3/8 4




FIG 009
TX47

P1

Year / Month

2019 /04

A WARNING

rear wheel balst and
foht forstabiiy

1. Add recomm
or rear count

2. Move wheels o the widest recommended
seting for increasing stabilty

3. Move and tum lractor atlow speeds,
4. In ransport, cany the load lower.
5. Lower loader to the ground when parking.
6. Before senvicing or adjusing equipment.
« Lower the loader 1o he ground.
= Shut off the engine.

7. Relieve hydvauic pressure before
disconnecting ol fnes.

Loader Operation Manual

8. Obsene salety recommendation in
)

Crushing Hazard
Stay away from under lift arms and
bucket!

1. Do not stand or work under a
raised loader.

2. Support bucket and lift arms
before working under the loader.

3. Lower the loader to the ground
before leaving seat.

4

TX47-010

5

AWARNING

A WARNING

1. Read the operator's manual for complete
operating nsiructons and saley.

2. 8o sure hat anyone operatng the loader
should be aware of safe operating practices
and potentiel hazard.

3. Qperate the loader from the operator' s

4.0 not it or cany anyone on the loader or
work from bucket or atachment,

5..D0 not work under the raised loader,
bucketor atachment f it s not securely

oorte
6. Avoid loose fil, rocks and holes: hese can
be dangerous for loader operaton or

7. Use exlra caution when working on st
8. Avoid overhand power nes or obstacl
‘when loader s raised.

eep il

NEVER USE FRONT END LOADER
FOR TOWING OPERATIONS.

7

INTALL SAFETY PROP
BEFORE WORKING UNDER
RAISED STRUCTURE

& oo

9-0

6




Year/Month

FIG 00 DECAL P1 2019/04

KEY NO. PART NO. DESCRIPSTION SPEC. QTY. |EFFECTIVE DATEf REMARKS
0091001]19129041130 LABEL, TYM 0.05T 2

009 | 002[85235000010 [ LABEL, ORNAVENT | 00T | "2 [~

008 002 |95295000010___|LAGEL O A0 N A —
0091004 185405000061 LABEL, WARNING(NOTE) 0.05T 1

009 | 005 185405000041 LABEL, WARNING(CRUSH) 0.05T 1

009 | 006 |85405000051 LABEL, WARNING(OPERATION) 0.05T 1

0091007 185405000081 LABEL, WARNING(NO TOWING) 0.05T 1

009|008 185405000090 LABEL , DANGER(SAFTY PROP) 0.05T 1




	TX47_PartsCatalogue_20190412
	TX47_PartsCatalogue_list_20200120

